&9 ey

: S— 3030 weFvr FgEer 98
g 1-Y /AR AT —1, I e s, dg ReEr

el e, PRRTER

w w11,/ S22/ eEEE e ..Jé.oezczz

Through E-Filing (E-mail: judicial-ngt@gov.in)
o

The Registrar General,

Principal Bench,

Hon’ble National Green Tribunal,
Copernicus Marg, New Delhi

Sub: Regarding Joint Inspection Report in Compliance of order dated 18-02-2022 in O.A. No.
279/2021 Nagendra Singh Vs State of U.P.

Sir,

In compliance of the direction passed by Hon’ble National Green Tribunal dated 18-02-2022
on matter mentioned above, the Joint Inspection report is hereby attached with a request to put up
before Hon’ble National Green Tribunal for kind perusal.

Your Sincerely

Enclosure: As Above.

(Vikas Mishra)
[...]
Chlorine contact tank— Multigrade filter (MGF) - Activated Carbon Filter—
Lagoon (Annexure-VI).

\ M ; page 14 of 29

%

Y



23. The unit has installed flow-meter at main inlet channel (Flow- 27.4 m*/hr,
Totalizer 59923.8 m3 and outlet of ETP (Flow- 3273 m¥/hr, Totalizer
108352.55 m?).

24. The unit has installed Online Continuous Effluent Monitoring System
(OCEMS). OCEMS reading w.r.t. flow- 33.12 m*/hr, pH- 7.64, COD- 294
mg/l. BOD- 3.2 mg/] and TSS- 0.9 mg /1 (Pic-22.) were recorded during joint
inspection. OCEMS is connected with CPCB and SPCB server.

25. The unit is complying w.r.t. final treated offluent discharge volume norms as
the effluent discharge i.e. 153.83 Liter/Ton of cane crush against norms of 200
Liter/ton of cane crush.

26. The team has collected effluent samples from mill house, ETP inlet & outlet
and various subunits of ETP and treated effluent storage lagoon. The analvsis
result is placed in Table 6 below.

Table- 06. Analysis results of samples were collected from mill house, ETP inlet &
outlet and various subunits of ETP and treated effluent storage lagoon.

Efflue 2 ' Mlsq/:
Sample nt flow | Sul COD Oil& @ MLVS |
Anall;/sis rate hats i pi i Grease 5 |
Mill House - 22 29 4.3 3274 | 2196 254 368 - - '
ETP Inlet 274 120 45 48 3160 | 2140 276 | 1132
Primary ! |
| clarifier - 147 99 - 58 1756 917 165 | 1356 -
i_outlet i bisds gl
| M1.SS=
| Aeration 3941 |
' tank-] 3 2 : § i ) : ; T MLVSS
1. | =2095
Py e i | MLSS=
Aeration ; l 5614
tank-II ) ) " . : J : y ' MLVSS |
| 245 |
Secondary " i
clarifier-2 - 287 17 6.9 31 05 i3 792 - 5 |
outlet : . faR o !
ETP Outlet ' f |
At 3273 | 267 | 08 6.9 30 | o5 | 19 |572| BOL o
tertiary
treatment) 17 s
Treated i r
Efneni : 304 | 10 6.9 % | 09 | 18 |90 - o
storage !
lagoon . 3,

Page 15 of 29

Nyl
s



i

|
i

|
!

standards
for land

Notified | M_lf '
|

disposal . |
NOTE: Parameters, mg/l except pH, Color in Hazen
ot
28.
29.

30.

3.

32

33

!

5.5 to 8.5 250 100 l 100 \‘2100 10

i il

Joint team has observed that the unit has made provision to add stream of ETP
(600 KL) for cooling tower overflow (Sulphate Removal System) either into the
Aeration Tank-I or Aeration Tank-II of 840 KL capacity Effluent Treatment
Plant (ETP).

As informed by the unit representative that whenever BOD and COD of the
spray pond overflow effluent rises, the SRS treated effluent stream is
immediately added to the Aeration Tank-I or Aeration Tank-II to avoid the
discharge of increased BOD and COD.

Analysis results of Secondary Clarifier-11 showing reduction of ~99% in BOD,
~98% in COD and ~41% in TDS from Primary Clarifier just after the treatment
through Aeration Tank-l, Secondary Clarifier-1 & Aeration Tank-II. MLSS of
Aeration Tank-1 & Aeration Tank-Il was found to be 3941 mg/1 and 5614 mg/|
respectively against the desired value of 2500 mg/1 to 3000 mg/1.

The analysis of sample collected from aeration tank for MLVSS/MLSS were
measured 0.53 and 0.43 for Aeration Tank-1 & Aeration Tank-11 respectively,
which is below the desired ratio of 0.70 to 0.80.

The analysis results of sample collected from the ETP outlet (pH- 6.9, COD- 30
mg/1, BOD- 05 mg/l, TSS- 19 mg/l, TDS- 572 mg/l, Oil & Grease- BDL)
indicates that the treated effluent from the ETP is complying w.r.t. the notified
standards for irrigation purpose i.e. pH- 5.5-8.5, COD- 250 mg/1, BOD- 100
mg/1, TSS- 100 mg/1, TDS- 2100 mg/1).

The unit has impervious lagoon (Pic-20.) having capacity of 10,000 m? to store
treated effluent. The treated water is pumped to cold water UGR as per
requirement and rest of the quantity to treated effluent storage lagoon which
is further distributed to nearby farmer’s field for irrigation as per the demand
through flexible pipeline. It was observed that the unit has installed flow
meter at the outlet of lagoon to measure the quantity of treated effluent
supplied for irrigation (flow- 65.5 m3/hr, Gross-63504 m?). The unit has
provided data of treated effluent used in irrigation from 08.11.2021 to
06.04.2022.

The joint team has observed flexible irrigation pipeline laid up to boundary
wall of unit from outlet of lagoon. Analysis results of sample collected from

A

page 16 of 29



Lagoon (pH- 6.9, COD- 46 mg/1, BOD-09 mg/1, TSS- 18 mg/1, TDS- 940 mg/1,
Sulphate- 304 mg/1 and Color- 10 Hazen) indicates that the treated effluent
from Lagoon is complying w.r.t. the notified standards for irrigation purpose
i.e. pH- 5.5-8.5, COD- 250 mg/1, BOD- 100 mg/l, TSS- 100 mg/1, TDS- 2100
mg/1).

34. As per the Irrigation Management Plan prepared by National Sugar Institute
(NSI), Kanpur, in the year 2017, the unit is having 160.71 heclare of command
area for irrigation within the distance (rom 1 to 2 ki frow the unit. The unit
has provided documents regarding request and demand of ETP treated
effluent by the farmers from nearby villages for irrigation of their agricultural
fields.

35. The unit has setup environmental laboratory for analysis of daily parameters
(PH, BOD, COD, TSS etc.). The unit has maintained the ETP log book for daily
analysis of ETP effluent parameter.

36. The unit has generated 11020 quintals (average 73.47 quintals per day) of ETP
sludge as per record provided from 13.11.2021 to 06.04.2022. The unit has
installed mechanical sludge handling system i.e. decanter. As informed by the
unit representative, ETP sludge is distributed to local farmers without
charging any cost as organic manure after drying.

37. Press mud is being collected separately and provided to local farmers as bio-
manure without charging any cost. The unit has maintained concerned record
of press mud generation. Total 90973 quintals (2458 quintal per day) of press
mud is generated from 01.03.2022 to 06.04.2022.

38. The unit has two underground reservoirs (UGR) for hot water and cold water
recirculation having capacities 735 m? and 1170 m?.

39.The unit has 02 bore-wells to meet the requirement of its fresh water
consumption, which was located at different places within the premises for
sugar unit as below:

Table- 07: Details of bore-wells installed at M/s Triveni Engineering &

Industries Ltd., Village-Raninangal, Tehsil Thakurdwara, District-Moradabad,
U.P.

Details of Bore-well

S.No. | Bore-well No. Coordinates -
Latitude' | Latitude | | " meter Reading

1 Bore-well No.1 | 29.132845 | 78.761522 | Flow=118.78 m3/hr

: Totalizer=2330.17 m?
2 Bore-well No.2 | 29.134568 | 78.762765 | Flow=0.0 m3/hr

Totalizer =1494553.6 m3

40. The unit is having permission to abstract 495 KLD of groundwater from two
existing bore-wells as per No Objection Certificate (NOC) granted from Uttar
Pradesh Ground Water Department (UPGWD), which is valid up to 28.02.2026

?: . Page 17 of 29
/ -



for bore-well-1 (Registration No.-202101000453 & date of application

submission- 24.01.2021) and 22.02.2026 for bore-well-Il (Registration No.-
202101000461 & date of application submission- 25.01.2021). It is observed that
the unit has abstracted average 207.91 KLD fresh water from existing bore-
well, which is under permitted value as per UPGWD NOC. The month wise
details of fresh water abstraction from 1st Nov 2021 to 6th Apr 2022 is given in
Table- 8.

Table- 08. Month wise details of fresh water abstraction (KLD) (As per
logbook data from 15t Nov-21 to 6t Apr-22)

Month wise details of fresh water abstraction (KLD)

(As per logbook data from 15t Nov-2021 to 6t Apr-2022)

S.N. Months B“"‘"‘;‘I’("’S e 1 Bore-well No. II (KL)
3 Nov-21 797 4617
2 Dec-21 380 5827
3 Jan-22 1812 4498
4 Feb-22 366 5330
5 Mar-22 1223 5050
6 Apr-22 59 1268

Total
withdrawal= 4597 26590
Total
withdrawal from 31187.00 KL
Bore-well-1 & II=
Avg,
ikl il

41. The unit has one piezometer well in the unit premises (Pic no—27).

Table- 09. Piezometers locations

S. No. | Piezometer | Location Vnine luoal Latitude | Longitude
. (meter)
Piezometer T Sy
1 premises near 13.5 29.132337 | 78.761124
No.1 .
molasses tank

42. Ground water samples were collected from bore-well-I installed in the unit
premises and Hand-pump’located inside the unit. The housekeeping near
bore-well-I and its surrounding was not up to mark.

43. The analysis results of the sample collected from bore-well-I and hand-pump
are placed in Table-10 below:

W\W

Page 18 of 29




Table-10. Groundwater Analysis Report- Quality of Groundwater is compared
with Bureau of Indian Standard (BIS) DRINKING WATER -

SPECIFICATION (Second Revision) IS 10500: 2012.

Parameters, mg/l except pH, Color in Hazen

Sampling | Bore- Ground Drinking water Drinking water
Point well-1in Water standards (BIS) standards (BIS)
unit Sample (Second (Second Revision)
premises | from Hand- Revision) IS IS 10500: 2012
pump 10500: 2012 (Permissible limit
(Acceptable in the absence of
limit) alternate source)
Depth 105 ft 60-80 ft e -
Color BDL BDL 05 15
pH 7.4 5.7 6.5-8.5 6.5-8.5
Conductiv
ity 490 473 - -
COD BDL BDL — —
TDS 314 270
Total
Hardness 172 170 200 600
as CaCO;
Total
Alkalinity 269 220 200 400
as CaCOs
Chloride 07 12 250 1000
Sulfate
(SO¢) 06 05 200 400
Nitrate 0.6 BDL - —
As BDL BDL 0.01 0.05
Cd BDL BDL 0.003 —
Co BDL BDL - —
Cr BDL BDL 0.05 NR*
Cu BDL BDL 0.05 1.5
Fe 0.90 0.11 0.3 NR*
Mn 0.21 0.11 0.1 0.3
Ni BDL BDL 0.02 NR*
Pb BDL BDL 0.01 NR*
Sb BDL BDL e -
Se BDL BDL 0.01 NR*
v BDL BDL — —
Zn 0.12 BDL 5 15

NR*=No Relaxation

b

-

T

v

Page 19 of 29




44. The analysis results of Groundwater samples, collected from bore-well-1,
Jocated inside the unit premises shows complying results as per acceptable
limit of Drinking Water Standards (BIS) IS 10500:2012 for Color- BDL,
Conductivity- 490 pmho/cm, pH- 7.4, COD- BDL, TDS- 314 mg/l, Total
hardness- 172 mg/1, Total alkalinity- 269 mg/1, Chloride- 07 mg/1, SO4- - 06
mg/1 and Nitrate- 0.6 mg/1. The analysis for heavy metal is complying w.r.L.
the BIS standards except Fe (0.90 mg/l) and Mn (0.21 mg/l) against the
pernissible limit of Drinking wuler stundards (BIS) (Sccund Revisiou) 1S
10500: 2012.

45, Similarly, analysis results of sample collected from Hand-pump inside the
unit premises shows Color- BDL, Conductivity- 473 pmho/cm, pll- 5.7, COD-
BDL, TDS- 270 mg/1, Total hardness- 170 mg/1, Total alkalinity- 220 mg/l,
Chloride- 12 mg/1, SO4 - 05 mg/]1 and Nitrate- BDL mg/l, which is not
complying w.r.t. pH as per acceptable limit of Drinking Water Standards (BIS)
IS 10500:2012. The analysis for heavy metals are complying w.r.t. the BIS
standards (BIS) (Second Revision) 1S 10500: 2012.

46. The unit has provision of separate Effluent Treatment Plant for cooling tower
overflow treatment with capacity of 600 KL, which is based on Activated
Sludge Process comprised of Bar screen chamber— Equalization tank—
Coagulation tank— Flocculation tank— Primary clarifier — Buffer tank — Aeration

tank— Secondary clarifier — Collection tank— — Multigrade filter — Activated
Carbon Filter.

47. Team has observed that effluent level was above the scum baffle in primary
clarifier which could not full fill the purpose and function of primary clarifier
in effluent treatment (Pic-28).

48. Samples collected from SRS inlet and outlet are placed in Table 11 below.

Table-11. Analysis samples collected from Sulphate Removal System
(SRS)/600 KL ETP inlet and outlet locations.

Parameters, mg/1 except pH, Color in Hazen and Conductivity in pmho/cm
Sampling | suiphate | Color' |  pH COD | gop | TSs |TDS
ocations
SRS inlet 689 224 57 2288 | 1261 | 464 | 6656
SRS outlet 636 45 6.9 950 485 261 | 4056

49. The team has collected sample from inlet and outlet of SRS for physico-
chemical analysis. The analysis results of 600 KL ETP (SRS) outlet shows
Color- 45 Hazen, pH- 6.9, COD- 950 mg/ 1, BOD- 485 mg/1, TSS- 261 mg/1,
TDS- 4056 mg/1, Sulphate-636 mg/1.

\S{ \J‘ Page 20 of 29



50.

Analysis results of sample collected from SRS outlet showing reduction of
~61.5% in BOD, ~58% in COD, ~39.06% in TDS and only ~7.69% reduction in
Sulphate, which indicate inefficient operation and maintenance of SRS system.

5.0 CONCLUSION:

L

10.

11

The unit M/s Triveni Engineering & Industries Itd., Village-Raninangal,
Tehsil Thakurdwara, District-Moradabad, Uttar Pradesh engaged in

producing white sugar by Double Sulphitation process with consented
capacity of 5000 TCD using sugarcane.

Unit has valid Consent to Operate under section 21/22 of the Air (Prevention
& Control of Pollution) Act, 1981 (as amended) and Consent under section
25/26 of the Water (Prevention & Control of Pollution) Act, 1974 (as amended)
for discharge, both valid up to 31.12.2023.

The unit has valid Authorization issued under the provisions of Hazardous
and Other Wastes (Management and Transboundary Movement) Rules, 2016
for storage and disposal of hazardous wastes which is valid up to 18.09.2025.
The unit has agreement dated 01.02.2019 with Bharat Oil & Waste
Management Ltd, which is valid for five years (from 2019 to 2023).

As per Daily Manufacturing Reports (DMRs) provided by the unit, the
average cane crushing from 01.11.2021 up to 31.03.2022 was found to be
464747 TCD, (Avg. value as per Form RT7(C) for the month of Nov-21, Dec-
21, Jan-22, Feb-22, Mar-22 and Daily Manufacturing Report (DMR) for the
month of Apr-22) which was under the consented capacity.

Unit has provided Air Pollution Control System APCS) for two boilers of 80
TPH and 12 TPH, which were found operational during joint inspection. The

unit has installed Online Emission Monitoring System in stack and connected
to CPCB/SPCB server.

Monitoring result of common stack for Particulate Matter (PM) shows value
93.58 mg/Nm® against 150.0 mg/Nm3 which are complying as per the notified

standard mentioned in MoEF&CC Notification G.S.R. (E) dated 14th January,
2016.

Ambient air quality monitoring result conducted at Baba Vishwanath Temple
for SOx and NOx shows 20.00 pg/m? and 27.00 pg/m?3 and ETP Plant shows
19.00 pg/m?3 and 26.00 pg/m? respectively, which are within the norms.

The value of SPM in ambient air at Baba Vishwanath Temple near ETP (105.18
ug/m?3) and near ETP Plant (108.15 pg/md) is exceeding the norms of 150
mg/Nm3, which may be due to vehicular movement on road just in front of
the unit and movement of tractors/ trolleys in cane yard.

Boiler ash collected separately with all the precaution to stop spreading fly ash
in atmosphere.

-The unit has maintained proper record of boiler ash generation and its

disposal.

9; Q‘\ Qﬁ%/ : Page 21 of 29



12. Unit has installed Online Continuous Effluent Monitoring System (OCEMS)
which is connected with CPCB/SPCB server.

13. Unit is complying w.r.t. final specific waste water discharge volume norms as
the effluent discharge i.e. 153.83 Liter/Ton of cane crush against norms of 200
Liter/ton of cane crush.

14. The analysis results of sample collected from the ETP outlet (pH- 6.9, COD 30
mg/1, BOD- 05 mg/l, TSS- 19 mg/l, TDS- 572 mg/l, Oil & Grease- BDL)
indicates that treated effluent is complying w.r.t. the notified stundards {or
irrigation purpose i.e. pH- 5.5-8.5, COD- 250 mg/1, BOD- 100 mg/1, TSS- 100
mg/1, TDS 2100 mg/1).

15. Analysis results of Secondary Clarifier-Il showing reduction of ~99% in BOD,
~98% in COD and ~41% in TDS from Primary Clarifier just after the treatment
through Aeration Tank-I, Secondary Clarifier-I & Aeration Tank-II. MLSS of
Aeration Tank-I & Aeration Tank-II was found to be 3941 mg/1 and 5614 mg/1
respectively against the desired value of 2500 mg/1 to 3000 mg/1.

16. The MLVSS/MLSS values are measured 0.53 and 0.43 for Aeration Tank-I &
Aeration Tank-II respectively, which is below the desired ratio of 0.70 to 0.80.

17. Flow meter was installed at the outlet of lagoon to measure the quantity of
treated effluent supplied for irrigation. As per log book from 8t Nov-2021 to
6th Apr-2022 average 421.76 KLD treated effluent is used in irrigation
purposes.

18. As per the Irrigation Management Plan prepared by National Sugar Institute
(NSI), Kanpur, in the year 2017, the unit has 160.71 hectare of command area
for irrigation within the distance from 1 to 2 km from the unit.

19. The unit has setup environmental laboratory for analysis of daily parameters